HLAC2381 ASSEMBLY INSTRUCTIONS

HITEAHK 2

HARDWARE

1) F-Screw M6x40:

2) F-Screw M7x70:

3) C-Screw M5x50: 6 Pcs P

*) Allen Key M4: 1Pc



HLB2380 ASSEMBLY INSTRUCTIONS

HITEAK

‘.\4\'\\\
\‘\ \
A
\p
<y
|
\.
HARDWARE \
= I
. = N
1) F-Screw M6x40: 3 Pcs [y |22 /
s — =
2) F-Screw M7x70: 3 Pcs s ' é 2[[

\
E__A

©®
/AN
/o
/
/
/
;_4

3) C-Screw M5x50: 6 Pcs D S

*) Allen Key M4: 1Pc




HLT512 ASSEMBLY INSTRUCTIONS

HITEAK

HARDWARE

1) Washer M8: 8 Pcs @
2) Nut M8: 8 Pcs

*)WrenchM13:  1Pc  (C__ (
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